

TEST DATA

Abercrombie, 20097 Symphony, NFPA 701, Test 1, Small Scale

ABERCROMBIE TEXTILES®

P.O. Box 427 • 3400 Hwy 221A • Cliffside, NC 28024
(828) 202-5857 • Fax (828) 657-9940
www.abercrombietextiles.com

Certificate of Testing

Customer: Inpro
Contact:

Report Number: 20095-701-1
Date: 6/30/2017

Pattern Number and Name: 20097 Symphony

Content: 100% Poly

Finish: 0571 Scour, Heatset 350, Frame 72"

Test Performed National Fire Prevention Association No. 701, "Standard Methods of Fire Tests for Flame Propagation of Textiles and Films, 2015 Edition, (Test 1, Small Scale)". The results are as follows:

Test Results

Specimen Number	Residual Flame (seconds)	Weight Loss (percent)
1	0	15.6
2	0	16
3	0	15.9
4	0	15.5
5	0	16.6
6	0	17.1
7	0	15.5
8	0	16.2
9	0	17
10	0	15.7
Avg.	0	16.1

Acceptance Criteria

A material is considered to pass or fail based on the following criteria:

The fabric sample meets the minimum requirements of the above standard. The average percent weight loss cannot exceed 40% and the weight loss of the individual specimens cannot exceed mean value plus three standard deviations. The average residual flame cannot exceed 2.0 seconds.

Conclusion Based on the above Results and Acceptance Criteria, the item tested is:

Pass

Fail

Certification: I certify that the above results were obtained after testing specimen in accordance with the procedures and equipment specified by the standard stated above.



Bobby Milam
Quality Assurance Supervisor
P: 828-202-5869
E: bobby.milam@abercrombietextiles.com

Installation Hotline • 866.EZINPRO
Inprocorp.com • 800.222.5556 • 262.679.9010
World Headquarters S80 W18766 Apollo Drive, Muskego, WI 53150 USA

CLICKEZE®
PRIVACY SYSTEMS
A DIVISION OF INPRO®